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purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 977.45877 MHz | -53.02 dBm —40,02 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 85244628 Mz -53.03 dém -40,03 db
1.000 GHz 1,700 GHz | 1.000 MHz -53.71 dBém 1.000 GHz 1,700 GHz | 1.000 MHz 1.64, -53.78 dém -40,78 dB
1.790 GHz | 3,000 GHz 1.000 MHz | 2.0 G -52,50 dBm 1.790 GHz | 3.000 GHz 1.000 MHz | 2.06674 GHz -52,34 dBm | -30.34 di
3.000 GHz 2,000 GHz | 1.000 MHz 6.87443 GHz | -47,26 dBm 3.000 GHz 2.000 GHz 1.000 MHz 684583 GHz -47 45 dBm ~34.45 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70729 GHz | 00 dBm ~36.00 dB 9.000 GHz | 1.000 MHz | 12.69929 GHz -48.97 dém | ~35.97 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.75200 GHz -44.88 dBn -31.88 dB 13.000 GHz 1.000 MHz 15.74456 GHz -45.00 dBm -32.00 dB
{ i t e [ i TR o

Date 5FEB 2020 04:04:09

Date 5 FEB 2020 040331

LTE Band

66 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

m pectr -
Ref Level 0,00 dém  Offset 5,60 dg Mode Auto Sweep Ref Level 0,00 dém  Offset 5,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit hock
-10 MRR—HEURLOUS LINE ABS 58 10 dNP—EPURIONS }INE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
400 dBy 40 dBm
! JUS==S) = raae (|| o1 diirn b V) = st
60 e
-70 dBm
-80 der -60 dBm
-0 der 90 dBim
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 912,58501 MHz | -53.03 dBm —40,03 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 934.80010 Mz -53.03 dém -40,03 db
1.000 GHz 1.000 MHz 1.69983 GHz | -53.54 dBm -40,54 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.68554 GHz | 2 dg
1.000 MHz | 2 G -52,53 dBm -30,53 R 1.790 GHz | 3.000 GHz 1.000 M -30.66 d&
1.000 MHz 3.42071 GHz | -45.11 dBm 1108 3.000 GHz 2.000 GHz | 1.000 M | -33.17 dB
1 1.000 MHz | 12.70529 GHz dBrn | -35.03 dB 9.000 GHz | 13.000 GHz 1.000 MHz | 12.68929 GHz -36.00 dB
13.000 GHz 18:000 GHz 1.000 MHz 15.75748 GHz —4.98 dBm 31,98 dB 13.000 GHz 18:000 GHz 1.000 MHz 15.72915 GHz -31,97 dB
L i CUNNNRDY we )i
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SPORTON LAB.

ea FCC RF Test Report Report No. : FG010610B

LTE Band 66 / 3MHz

Middle Channel / QPSK Middle Channel / 16QAM
trum
Ref Level 0,00 dBm Offset 5,60 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/109
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lh?rk ¥
-1p AdfE—HELIRIONS LINE ABS BARS -10 AdAP—FRURIOUS LINE ABS P
“SpPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
=30 dBrm
-40 dBm
y— ~ ==y (| 50 dBm ! ety —_— e
60 B
70 dBrn
20 der -80 dBm
-a0 der -9 derm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1,000 MHz 920,74213 MHz | -53.06 dBm —40,06 dB 30,000 MHz | 1,000 GHz | 915.40980 MHz -53.05 dBm -40,05 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.65855 G -53.82 dBm -40,82 dB 1.000 GHz 1,700 GHz | 1.59913 GHz | -53.38 dém I
1.790 GHz | 3.000 GHz 1.000 MHz | 2.67924 G dm | 30,50 R 1.790 G 3,000 GHz 2.07480 GHz -52,50 dBm | -38,50 d&
3.000 GHz 2.000 GHz | 1.000 MHz dBm -33.74 dB 3.000 GHz 2,000 GHz | 3.48771 GHz | -47.16 dBm -34.16 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 7 dBm | ~36.07 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.65129 GHz .15 dBm ~36:15 dB |
13.000 GHz 18.000 GHz 1.000 MHz dBm -32.05 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72248 GHz -44.85 dBm -31.85 dB
{ i [ )il ] UML) we
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Highest Channel / QPSK Highest Channel / 16QAM
Ref Level 0,00 dBm  Offset 5,60 d8 Mode Auto Sweep Ref Lavel 000 dém  Offset 5,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 MRR—HEURLOUS LINE ABS ARS -10 dEAR—FLURIOUS LINE ABS e,
“SpURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dBm
30 dBm
-40 dBm
a — A 50 dBm prmar=le - et
-y
—
60 e
-70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1,000 MHz 922.68116 MHz | -53.04 dBm —40,04 dB 30,000 MHz | 1,000 GHz | 926.01349 MHz -53.06 dBm ~40,06 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.68093 GH -53.83 dBm -40,83 dB 1.000 GHz 1,700 GHz | 1.65540 GHz | -53.71 dém 1dB
1.790 GHz | 3.000 GHz 1.000 MHz | -47.30 dBm | -34,30 R 1.790 G 3,000 GHz 2.98770 GHz -52,66 dBm | -30.66 d&
3.000 GHz 2.000 GHz | 1.000 MHz dBm -34.96 dB 3.000 GHz 2,000 GHz | 6.67643 GHz | -47.18 dBm -34.18 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 9.02 dBm. ~36.02 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69329 GHz .14 dBém ~36:14 dB |
13.000 GHz 18.000 GHz 1.000 MHz 5 -45.08 dBm -32.08 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72373 GHz -45.11 dBm -32.11 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010610B

LTE Band 66 / 5MHz

["%’ trum
Ref Level 0,00 dBm Offset 5,60 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5,60 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lh?rk ¥
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—RURIOUS LINE AR P
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
=30 dBrm
-40 dBm
s — S || S, r ot - A S
-60 db
<70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B79 -53.06 dBm —40,06 dB 30,000 MHz | 1.000 GHz | B88.26337 MHz -53.18 dBm -40,16 d&
1.000 GHz 1,700 GHz | 1.000 MHz -53.36 dBm -40,36 dB 1.000 GHz 1,700 GHz | 1.59878 GHz | -53.74 dém -40,74 dB
1.790 GHz | 3,000 GHz 1.000 MHz | -52,41 dBm -30,41 R 1.790 G 3.000 GHz 2.08690 GHz -52,55 dBm | -38,55 di
3.000 GHz 9.000.GHz | 1.000 MHz -45,21 dBm -32.21 dB 3.000 GHz 9.000 GHz | 3.42071 GHz | -45.74 dBm -33.74 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 69479 GHz | -43.15 dBm ~36.15 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.67179 GHz 2.03 dBém ~36.03 dB |
13.000 GHz 18.000 GHz 1.000 MHz 5.73373 GHz -45.02 dBm -32.02 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75200 GHz -45.08 dBm -32.08 dB
{ i [ i G wa
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[ (7
Ref Level 0,00 dém  Offset 5,60 dg Mode Auto Sweep Ref Lavel 000 dém Offset 560 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS e,
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
-40 dBm
ey - || . . = st
=
60 e
-70 dBm
-80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 807.15892 MHz | -53.07 dBm —40,07 dB 30,000 MHz | 1.000 GHz | 801.35182 MHz -52.82 dBm -39,82 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.67423 GHz | -53.77 dBém -40,77 dB 1.000 GHz 1,700 GHz | 1.69808 GHz | -53.82 dém -40,82 B
1.790 GHz | 3,000 GHz 1.000 MHz | 2.98600 GHz -52,47 dBm -30,47 R 1.790 G 3.000 GHz 2.00335 GHz -52,57 dBm | -39,57 d&
3.000 GHz 9.000.GHz | 1.000 MHz 148571 GHz | -46.31 dBm -33.31 dB 3.000 GHz 9.000 GHz | B.84743 GHz | -47.43 dBm -34.43 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 43.01 dBm. ~36.01 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70429 GHz -48.94 dém | ~35.94 dB |
13.000 GHz 18.000 GHz 1.000 MHz -44.91 dBm -31.91 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73873 GHz -45.05 dBm -32.05 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FG010610B

LTE Band 66 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm  Offset 560 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5,60 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-10 AdAR—HEURIOUS LINE ARS PASS _10 ddPR—BPURIOUS |INE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
o ~ Pty (| o) b o | - - et
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz B91.17181 MHz | dBm -39,97 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 926.07446 MHz -40,06 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.66443 GHz | dBm -40,77 dB 1.000 GHz 1,700 GHz | 1.000 MHz -40,59 dB
1.790 GHz | 3,000 GHz 1.000 MHz | dBm db 1.790 GHz | 3.000 GHz 1.000 MHz | -36.06 d&
3.000 GHz 9.000.GHz | 1.000 MHz | dBm -34.32 dB 3.000 GHz ©.000 GHz 1.000 MHz | -34.05 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 73778 GHz | dBm | ~36.13 dB 9.000 GHz | 1.000 MHz | 12.70329 GHz
13.000 GHz 18.000 GHz 1.000 MHz 15.73881 GHz 2 dBim -31.92 dB 13.000 GHz 1.000 MHz 15.73248 GHz
[ i ) L il O]
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LTE Band

66 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

m pectr
Ref Level 0,00 dBm  Offset 5,60 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 5,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit hock
-10 MRR—HEURLOUS LINE ABS 58 10 dNP—EPURIONS }INE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
400 dBy 40 dBm
s | - et 1 e S S
-70 dBm
-80 der -60 dBm
-0 der 90 dBim
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 932 86107 MHz | -53.12 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 90862319 Mz -53.08 dBm -40,06 df
1.000 GHz 1.000 MHz 1.69318 GHz | -45.05 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.69318 GHz | 37 di
1.000 MHz | -52,45 dBm 1.790 GHz | 3.000 GHz 1.000 M 56 -30.54 di
1.000 MHz -45.40 dBm 3.000 GHz 2.000 GHz | 1.000 M 21 | -32.43 dB
1 1.000 MHz | 9.20 dBm. 9.000 GHz | 13.000 GHz 1.000 MHz | 12.44432 GHz -43.01 dém | -36.01 dB
13.000 GHz 18:000 GHz 1.000 MHz -45,11 dim 13.000 GHz 18:000 GHz 1.000 MHz 15.72373 GHz —44.93 diém -31,93 dB
{ i (0] )il CINIRLID wa
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SPORTON LAB.

FCC RF Test Report

Report No. : FG

010610B

LTE Band 66 / 10MHz

l‘E’ trum l‘:E’
Ref Level 0,00 dBm Offset 5,60 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5,60 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lh?rk ¥
-1p AfE—HRURIOUS LINE 8S PASS -10 déRP—RURIOUS LINE AR P
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
=30 dBrm
-40 dBm
1 ey - 50 dBm S ~—
-60 db
<70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 955.15992 MHz | -52.93 dBm -39,93 dB 30,000 MHz | 1.000 GHz | 934.31534 MHz -53.049 dBm -40,09 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.59598 GHz | -53.63 dBm -40,63 dB 1.000 GHz 1,700 GHz | 1.63371 Ghz | -53.82 dém -40,82 B
1.790 GHz | 3,000 GHz 1.000 MHz | 2.00940 GHz -30,33 R 1.790 G 3.000 GHz 2.07561 GHz -52,30 dim | -38,30 di
3.000 GHz 9.000.GHz | 1.000 MHz 148171 GHz | -33.91 dB 3.000 GHz 9.000 GHz | 5.85543 GHz | -47.39 dBm -34.39 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 4 dBm | ~36.04 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.64779 GHz -48.98 dBm | ~35.98 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.01 dBm -32.01 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72081 GHz -45.11 dBm -32.11 dB
{ i [ i G wa
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[ (7
Ref Level 0,00 dém  Offset 5,60 dg Mode Auto Sweep Ref Lavel 000 dém Offset 560 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS e,
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi -40 dBm
-50 der ptarety - e (| 50 dBrm | pomei S —
.
60 dB 60 e
-70 dg -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 878.91304 MHz | -53.07 dBm —40,07 dB 30,000 MHz | 1.000 GHz | 813.47076 MHz -53.07 dBm -40,07 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.69773 GH -53.56 dBm -40,56 dB 1.000 GHz 1,700 GHz | 1.58508 GHz | -53.83 dém -40,83 dB
1.790 GHz | 3,000 GHz 1.000 MHz | ) dBm -34,90 dR 1.790 G 3.000 GHz 1.79020 GHz -51,35 dBm | -36.35 di
3.000 GHz 9.000.GHz | 1.000 MHz -47.47 dBm -34.47 dB 3.000 GHz 9.000 GHz | 6.85143 GHz | -47.49 dBm -34.49 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 9.08 dBm. ~36.08 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.65229 GHz -48.89 dém | ~35.89 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.07 dBm -32.07 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75081 GHz -45.02 dBm -32.0¢ dB
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Date 5.FEB. 2020 05:40.43 Date. 5.FEB.2020 '05:41:27

A295 of A305
Mar. 12, 2020
Rev. 01

Page Number :
Report Issued Date :
Report Version

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z3352CA



SPORTON LAB.

ea FCC RF Test Report Report No. : FG010610B

LTE Band 66 / 15MHz

!‘E’ trum l‘:E’
Ref Level 0,00 dBm Offset 5,60 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5,60 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit (J'\Prk F Limit (Lh?rk ¥
-1p AfE—HRURIOUS LINE 8S PASS -10 déRP—RURIOUS LINE AR P
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
=30 dBrm
-40 dBm
el - e O 50 dBm L | s, - et
A
e
-50 d
<70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BO0:68716 MHz | -52.92 dBm -39,20 dB 30,000 MHz | 1.000 GHz | 912.98601 MHz -52.93 dBm -39,93 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.69808 GH -47.17 dBm -34,17 dB 1.000 GHz 1,700 GHz | 1.69808 GHz | -46.87 dBm -33.87 dB
1.790 GHz | 3,000 GHz 1.000 MHz | 207036 G -52,37 dBm 1,37 dB 1.790 G 3.000 GHz 2.08795 GHz -52,50 dBm | -38,50 d&
3.000 GHz 9.000.GHz | 1.000 MHz 5.13257 GHz | -30.49 dBm -17.49 dB 3.000 GHz 9.000 GHz | 5.13257 GHz | -32.93 dBm -19.93 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70929 GHz | -48.82 dBm ~35.82 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70429 GHz 2.01 dBém ~36.01 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74581 GHz -45.11 dBm -32.11 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72331 GHz -45.01 dBm -32.01 dB
{ i [ i ] QNIRRT e
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[ (7
Ref Level 0,00 dém  Offset 5,60 dg Mode Auto Sweep Ref Lavel 0,00 dém Offset 5,60 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an F
10 AdfE—$PURIONS | INF_ARS 58 -10 dEAR—FLURIOUS LINE ABS e,
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
-40'dBim :
prpT—— e || - o g
1 — = 50 dBm gro— =
e
60 e
-70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 926.01349 MHz | -53.09 dBm —40,09 dB 30,000 MHz | 1.000 GHz | 206:68416 MHz -53.06 dBm -40,06 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.63441 GHz | -53.67 dBm -40,67 dB 1.000 GHz 1,700 GHz | 1.65435 GHz | -53.73 dém
1.790 GHz | 3,000 GHz 1.000 MHz | '2.98972 GHz -52,45 dBm -30,46 dR 1.790 G 3.000 GHz '2.99319 GHz -52,50 dim | X
3.000 GHz 9.000.GHz | 1.000 MHz 5.21507 GHz | -32.79 dBm -19.79 dB 3.000 GHz 9.000 GHz | 5.21507 GHz | -37.73 dBm 3 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.66729 GHz | -48.92 dBm ~35.92 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.63830 GHz 2.04 dBm ~36.04 dB |
13.000 GHz 18.000 GHz 1.000 MHz 5.75623 GHz -44.96 dBm -31.96 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74998 GHz -45.04 dBm -32.04 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010610B

LTE Band 66 / 15MHz

Ref Level 0,00 dBm  Offset 560 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5,60 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit tjlmrk 5 Limit {
-1p AfE—HRURIOUS LINE 8S PASS 10 dépR—FEURIOUS LINE ARG
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 dey 40 dBm "
et - ety 50 dBm . An— - e
60 B
70 B <70 dBr
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 93964768 MHz | -53.11 dBm —40,11 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 878.08346 Mz -52,95 dém -39 .95 dp
1.000 GHz 1,700 GHz | 1.000 MHz 1.68023 GHz | -53.84 dBm -40,84 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.68338 GHz | -53.80 dBm -40,80 d&
1.790 GHz | 3,000 GHz 1.000 MHz | 6 -26,93 dBm | -13,93 R 1.790 GHz | 3.000 GHz 1.000 MHz | 1.79262 GHz -27.34 dBm | -14,34 dB
3.000 GHz 2,000 GHz | 1.000 MHz | -34,28 dBm dB 3.000 GHz 2.000 GHz 1.000 MHz 5.29756 GHz | -37.92 dBm -24.92 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.65329 GHz | 21 dbm ~36.21 dB 9.000 GHz | 1.000 MHz | 12.69629 GHz -43.01 dBm | ~36.01 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.71248 GHz -45.07 dBr -32.07 dB 13.000 GHz 1.000 MHz 15.76039 GHz -45.04 dBm -32.04 dB
[ i (| ) i i O]
Date: 5FEB 2020 05:52:06 Date 5 FEB. 2020 055125
m pectr
Ref Level 0,00 dém  Offset 5,60 dg Mode Auto Sweep Ref Lavel 000 dém Offset 560 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit hock
-10 MRR—HEURLOUS LINE ABS 58 10 dNP—EPURIONS }INE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
400 dBy
s Aty g s
o ~ ~
-70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz i 1.600 MHz 975.51974 MHz | -53.12 dBm —40,12 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 946,91804 Mz -53,17 dBm -40,17 dB
1.000 GHz 1.000 MHz dBm -35,61 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69353 GHz | 49,48 dBm -36,48 dB
1.000 MHz | dBm | db 1.790 GHz | 3.000 GHz 1.000 M 2.07803 i -39.51 d&
1.000 MHz dBm -32.58 dB 3.000 GHz 2.000 GHz | 1.000 M ;i | 6,40 dBm dB
1 1.000 MHz | dBrn | -35.00 dB 9.000 GHz | 13.000 GHz 1.000 MHz | 12.70829 GHz -48,90 dém -35.90 d8
13.000 GHz 18:000 GHz 1.000 MHz 15.74998 GHz .05 dim -32.06 dB 13.000 GHz 18:000 GHz 1.000 MHz 15.74998 GHz —44.96 dim -31.96 dB
L i WINTNILID we )i (]
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=amanas. FCC RF Test Report Report No. : FG010610B

LTE Band 66 / 20MHz

Middle Channel / QPSK Middle Channel / 16QAM
ll:E’
Ref Level 0,00 dBm Offset 5,60 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Ap Limit {
-1p AfE—HRURIOUS LINE 8S PASS 10 dépR—FEURIOUS LINE ARG
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBrm
40 dai -40 dBm
o ) e S
- - 50 dBm— rpainy -
60 B
70 B 70 dBrn
20 der -80 dBm
-a0 der -9 derm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 964.685507 MHz | -53.16 dBm ~40,16 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 935.28486 Mz -53.11 dém -40,11 df
1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | -49,74 dBm -36,74 0B 1.000 GHz 1,700 GHz | 1.000 MHz 1.59983 Ghz | -52.45 dém -39
1 3,000 GHz 1.000 MHz | -52,60 dBm db 1.790 GHz | 1.000 MHz | '2.009496 GHz -52,65 dBm | -38.55 ¢
3.000 GHz 2.000 GHz | 1.000 MHz 84543 GH -47.32 dBm -34.32 dB 3.000 GHz 1.000 MHz 6.87693 GHz | -4 dBm -34.42 dB
9.000 | 13.000 GHz 1.000 MHz | 12.65029 GHz | -48.86 dBm ~35.86 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.71179 GHz -48.98 dBm | ~35.98 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.71957 GHz -45.05 dB -32.06 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75331 GHz -44.99 dBm -31.9¢ dB
L i (| L )i J OO ]
Date: 5FEB 2020 05:00°36 Date 5 FEB.2020 055945
Highest Channel / QPSK Highest Channel / 16QAM
(7
Ref Level 0,00 dBm  Offset 5,60 d8 Mode Auto Sweep Ref Lavel 000 dém  Offset 5,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBrm
40 dei -40 dBm
g ety | prew .
e 50 dBm -
g I YU P Ly
60 e
-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 91666407 MHz | -52,91 dBm -39,91 d 30,000 MHz | 1.000 GHz | 1.000 MHz | 92219840 Mz -52.86 dBm -39 86 dp
1.000 GHz 1,700 GHz | 1.000 MHz -53.72 dBm -40,72 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65855 GHz | -53.82 dém -40,82 dB
GHz | 3,000 GHz 1.000 MHz | -26,16 dBm | -13.16 4B 1.790 GHz | 3.000 G 1.000 MHz | 1.79706 -27.07 dBm | -14,07 dB
3.000 GHz 2.000 GHz | 1.000 MHz | -46.83 dBm -33.83 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.85743 GHz | -47.,29 dBm
9.000 | 13.000 GHz 1.000 MHz | 12.68479 GHz | .11 dBm ~36.11 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70329 GHz -43.16 dBm | |
13.000 GHz 18.000 GHz 1.000 MHz 15.75331 GHz -44.83 dBm -31.83 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75873 GHz -44.85 dBm -31.85 dB
L i LU L il CINITT) wa
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010610B

LTE Band 66 / 1.4AMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lavel dBm

Offset 5,60 dB

Mode Auto Sweep

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi 40 dBm
o N T A
.. A A .
S~ s e S0 dBm——— m——— e S g
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B46.08945 MHz | -53,78 dBm 40,76 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 926.98301 MHz -53.36 dBm -40,36 dB
1.000 GHz | 1.000 MHz 1.69598 GHz | -51,72 dBm -38,72 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.64070 GHz | 54,47 dBm -41,47 dB
1.790 GHz 3,000 GHz 1.000 MHz | 2: -53,12 dBm 40,12 B 1.790 GHz 3.000 GHz 1.000 MHz | 2.65869 GHz -52,92 dim | -30.92 d&
3.000 GHz 9.000.GHz | 1.000 MHz 3. | -45.53 dBm -32.53 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.48921 GHz | -45.50 dBm -32.50 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.85477 GHz | -48.46 dBm ~35.46 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.93488 GHz -48,22 dém | ~35.22 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.88997 GHz -46.23 dBm -33.23 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.04612 GHz -46.22 dBm -33.22 dB
r i (| L i L -

Date 11 MAR 2020 013158

Date 11 MAR 2020 013304

Highest Channel / 64QAM

Ref Level 0,00 dBm  Offset 5,60 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 dB
40 da
50 dBr 1 PRSP |
o= [ S
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 864.51024 MHz | -53,77 dBm 40,77 dB
1.000 GHz 1.000 MHz -54.51 dBm -41,51 dB
1.790 GHz i 1.000 MHz | -53,05 dBm -40,05 dR
2,000 GHz | 1.000 MHz -47.02 dBm -34.02 dB
13.000 GHz 1.000 MHz | 1z 7 GHz | -48.51 dBm ~35.51 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.05320 GHz 16 dBm -33.16 dB
L i QNN e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010610B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 560 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
104 PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
40 da -40 dBm
' s 5 1 L sk
; v~ S e 5 —1 PR g
60 B
70 B <70 dBr
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 Mz 1.000 GHz 1.600 MHz 86964258 MHz | -53,75 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz 85244628 Mz -53.66 dBm
1.000 GHz | 1.000 MHz 1.69913 GHz | 15 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.68548 GHz | -54.79 dém
1.790 GHz 3,000 GHz 1.000 MHz | 2.6534E GHz .71 dBm 1.790 GHz 3.000 GHz 1.000 MHz | 2.80949 GHz -53,13 dBm |
3.000 GHz 2,000 GHz | 1.000 MHz 3. | dBm 3.000 GHz 2.000 GHz | 1.000 MHz 3.48771 6 -45.77 dBm
9.000 GHz 13.000 GHz 1.000 MHz | 11.92938 GHz | -48.56 dBm 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.82677 GHz -48.39 dBém |
13.000 GHz 18.000 GHz 1.000 MHz 17.02071 GHz -46.13 dBm 13.000 GHz 18.000 GHz 1.000 MHz 15.80038 GHz -45.99 dBm
i (| L )i [1
Date 11 MAR 2020 014025 Date 11 MAR 2020 01411
trum By
Ref Level 0,00 dém  Offset 5,60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 dBi
R L ol
o 4 P LY ——— T e
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30,000 Mz 1.600 MHz 92219540 MHz | G —40,63 dB
1.000 GHz 1.000 MHz 1.59768 GHz | -41,57 dB
1.790 GHz i 1.000 MHz | 2.6534E GHz i -40,00 dB
2,000 GHz | 1.000 MHz 3.55470 GHz | 7, -34.15 dB
13.000 GHz 1.000 MHz | 12.84527 GHz | -48. | ~35.26 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.61038 GHz -45.98 dBm -32.98 dB
]
L i QNN e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010610B

LTE Band 66 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 560 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 dBi 40 dBm
! e 50 dBm 1 A o A
Tt [ i E ——d (" i
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B79.05297 MHz | -53,71 dBm 40,71 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 893.45577 MHz -53.82 dBm ,
1.000 GHz | 1.000 MHz 1.66854 GHz | -54.51 dBm -41,51 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.6763% GHz | -54.85 dBm L
1.790 GHz 3,000 GHz 1.000 MHz | 2.67482 -53,10 dBm -40,10 dB 1.790 GHz 3.000 GHz 1.000 MHz | 2.65990 GHz -53.05 dBm -40.05 d&
3.000 GHz 9.000.GHz | 1.000 MHz 3.42 | -45.82 dBm -32.82 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.48571 GHz | -45.03 dBm -33.03 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.84377 GHz | -48.38 dBm ~35,39 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.91639 GHz -48.36 dBm | ~35.36 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04272 GHz -46.15 dBm -33.15 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.82163 GHz -33.27 dB
{ i ! [ i )

Date 11 MAR 2020 014827

Date 11 MAR 2020 014825

Highest Channel / 64QAM

Ref Level 0,00 dBm  Offset 5,60 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
A
50 1 - EE——L =
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 853.41579 MHz | -53,73 dBm ~40,73 dB
1.000 GHz 1.000 MHz i 8 GHz | -54.82 dBm -41,82 dB
1.790 GHz i 1.000 MHz | 1 -52,43 dBm -30,43 R
GHz 2,000 GHz | 1.000 MHz 3.5507 | -47,15 dBm -34.15 dB
GHz 13.000 GHz 1.000 MHz | 11.93938 GHz | -48.20 dBm ~35.20 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.03321 GHz -46.03 dBm -33.02 dB
L i QNN e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010610B

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 560 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 de; 40 dBm
o 'Y armrorioh 1 i Aala, A
(N P "2 w b — 1 ~ 5, LT ot e B
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B70.81202 MHz | -53.62 dBm 40,62 dB 30,000 MHz | 1.000 GHz | 1.000 MHz B79.05297 MHz -53.89 dBm -40,89 d&
1.000 GHz | 1.000 MHz 1.69983 GHz | 53.51 dBm -40,51 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69668 GHz | -54.84 dBém -41,84 dB
1.790 GHz 3,000 GHz 1.000 MHz | -52,98 dBm -30,98 dR 1.790 GHz 3.000 GHz 1.000 MHz | 2.66111 GHz -53.06 dBm | -40.06 d&
3.000 GHz 9.000.GHz | 1.000 MHz -46.40 dBm -33.40 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.48121 GHz | -45.45 dBm -32.45 dB
9.000 GHz 13.000 GHz 1.000 MHz | -48.37 dBm ~35.37 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.95138 GHz -48.35 dBm | ~35.35 d8 |
13.000 GHz 18.000 GHz 1.000 MHz -46.21 dBm -33.21 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.03612 GHz -46.12 dBm -33.12 dB
{ i [ i [ )

Date 11 MAR 2020 015306

Date 11 MAR 2020 015359

Highest Channel / 64QAM

Ref Level 0,00 dBm  Offset 5,60 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 dB
40 da
50 der L] g,
5 r (Ar————— i et
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 87372064 MHz | -53,79 dBm —40,72 dB
1.000 GHz 1.000 MHz 1.67744 GHz | -54.68 dBm -41,68 dB
1.790 GHz i 1.000 MHz | 1.79020 GHz -52,67 dBm -30,67 R
GHz 2,000 GHz | 1.000 MHz 3.5% z | -48.31 dBm -35.31 dB
GHz 13.000 GHz 1.000 MHz | GHz | -48.22 dBm ~35.22 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04987 GHz -46.18 dBm -33.18 dB
]
L i QNN e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010610B

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 560 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
104 PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi -40 dBm
1 o I i ettt
—] 3 —— e A g 50 dBm —1 [N = Saa o
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B86.32434 MHz | dBm 40,63 dB 30,000 MHz | 1.000 GHz | 1.000 MHz B83.41579 MHz -53.53 dBm -40,53 dB
1.000 GHz | 1.000 MHz 1.69773 GHz | 47 dBm -34.47 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69353 GHz | -54.32 dém -41,32 d8
1.790 GHz 3,000 GHz 1.000 MHz | -53,10 dBm 40,10 dB 1.790 GHz 3.000 GHz 1.000 MHz | 2.65789 GHz -52,99 dim | -30.99 di
3.000 GHz 9.000.GHz | 1.000 MHz -45.64 dBm -32.64 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.47671 G | -44.59 dBm -31.59 dB
9.000 GHz 13.000 GHz 1.000 MHz | -48.38 dBm ~35,39 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.83877 GHz -48.40 dBm | ~35.40 dB |
13.000 GHz 18.000 GHz 1.000 MHz -46.24 dBm -33.24 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.05445 GHz -46.34 dBm -33.34 dB
r i (| L i L -
Date 11 MAR 2020 015802 Date 11 MAR 2020 01:5852
trum By
Ref Level 0,00 dém  Offset 560 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 dBi
50 dB . A,
=l ] (R e
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 MHz B75:65967 MHz | & 40,69 dB
1.000 GHz 1.000 MHz 1.50707 GHz | -41,57 dB
1.790 GHz i 1.000 MHz | 1.79 z -28,98 dBm | 15,98 dR
GHz 9.000.GHz | 1.000 MHz 3.5317 z | -48.81 dBm -35.81 dB
GHz 13.000 GHz 1.000 MHz | 11.92788 GHz | -48.13 dBm ~35.13 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04320 GHz -46.05 dBm -33.05 dB
L i QNN e

Date. 11.MAR 2020 02:01.21

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z3352CA

Page Number : A303 of A305
Report Issued Date : Mar. 12, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report Report No. : FG010610B

LTE Band 66 / 20MHz

Lowest Channel / 64QAM Middle Channel / 64QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 560 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz BB5.35482 MHz | -53.87 dBm —40,87 dB 30,000 MHz | 1.000 GHz | 1.000 MHz B58.69315 MHz -53.85 dBm
1.000 GHz | 1.000 MHz 1.59353 GHz | 49.67 dBm -36,67 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.68268 GHz | -54,42 dBm
1.790 GHz 3,000 GHz 1.000 MHz | 2.66756 GHz -53,07 dBm 40,07 B 1.790 GHz 3.000 GHz 1.000 MHz | 2.85707 GHz -52,90 dBm |
3.000 GHz 9.000.GHz | 1.000 MHz 3.42271 GHz | -46.75 dBm -33.75 dB 3.000 GHz 9.000 GHz | 1.000 MHz -45,
9.000 GHz 13.000 GHz 1.000 MHz | 12.80827 GHz | -48.33 dBm ~35.33 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.8207 -48.32 dém |
13.000 GHz 18.000 GHz 1.000 MHz 17.04772 GHz -45.69 dBm -32.62 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.04404 GHz -46.23 dBm
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Highest Channel / 64QAM

Ref Level 0,00 dBm  Offset 5,60 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
50 dbr ; - ~~ e T e
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 89795852 MHz | -53,74 dBm —40,74 dB
1.000 GHz 1.000 MHz 1.64350 GHz | -54.84 dBm -41,84 dB
1.790 GHz i 1.000 MHz | 1.79706 GHz -20,70 dBm 16,70 R
GHz 2,000 GHz | 1.000 MHz 6. 2 GHz | -<,94 dBm -35.94 dB
GHz 13.000 GHz 1.000 MHz | 12.84977 GHz | -48.35 dBm ~35.35 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.61497 GHz dBm -33.17 dB
]
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wamanas. FCC RF Test Report

Report No. : FG010610B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0028
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0029
20 Normal Voltage 0.0006
20 Battery End Point 0.0007

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 20MHz / QPSK

ch Frequency EIRP Limit S e 1S (L HRA FEES Polarization
annel Limit Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
3702 -54.06 -13 -41.06 -66.32 2.641 14.90 H
5556 -45.90 -13 -32.90 -57.76 2.94 14.80 H
Lowest 7400 -50.72 -13 -37.72 -60.49 3.39 13.16 H
3702 -53.44 -13 -40.44 -65.70 2.64 14.90 V
5556 -47.10 -13 -34.10 -58.96 2.94 14.80 V
7400 -50.04 -13 -37.04 -59.81 3.39 13.16 V
3744 -54.85 -13 -41.85 -67.11 2.641 14.90 H
5616 -47.06 -13 -34.06 -568.92 2.94 14.80 H
Middle 7480 -50.24 -13 -37.24 -60.01 3.39 13.16 H
3744 -54.17 -13 -41.17 -66.43 2.64 14.90 V
5616 -51.21 -13 -38.21 -63.07 2.94 14.80 V
7480 -49.92 -13 -36.92 -59.69 3.39 13.16 V
3780 -56.12 -13 -43.12 -68.38 2.641 14.90 H
5670 -49.08 -13 -36.08 -60.94 2.94 14.80 H
Highest 7560 -50.47 -13 -37.47 -60.24 3.39 13.16 H
3780 -55.22 -13 -42.22 -67.48 2.64 14.90 V
5670 -51.05 -13 -38.05 -62.91 2.94 14.80 V
7560 -49.73 -13 -36.73 -59.50 3.39 13.16 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 5/10MHz / QPSK

ch Frequency EIRP Limit S SHE 1S (L HRA FEES Polarization
annel Limit Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
1650 -60.60 -13 -47.60 -67.57 1.58 10.70 H
2474 -39.73 -13 -26.73 -47.98 2.102 12.50 H
Lowest 3294 -61.97 -13 -48.97 -70.86 2.856 13.90 H
1650 -56.66 -13 -43.66 -63.63 1.58 10.70 \%
2474 -40.46 -13 -27.46 -48.71 2.10 12.50 \%
3294 -62.04 -13 -49.04 -70.93 2.86 13.90 V
1664 -62.65 -13 -49.65 -69.62 1.58 10.70 H
2496 -42.01 -13 -29.01 -50.26 2.102 12.50 H
Middle 3324 -61.69 -13 -48.69 -70.58 2.856 13.90 H
1664 -54.49 -13 -41.49 -61.46 1.58 10.70 V
2496 -36.65 -13 -23.65 -44.90 2.10 12.50 V
3324 -61.41 -13 -48.41 -70.30 2.86 13.90 V
1680 -59.51 -13 -46.51 -66.48 1.58 10.70 H
2518 -32.63 -13 -19.63 -40.88 2.102 12.50 H
Highest 3354 -61.67 -13 -48.67 -70.56 2.856 13.90 H
1680 -58.25 -13 -45.25 -65.22 1.58 10.70 V
2518 -35.29 -13 -22.29 -43.54 2.10 12.50 V
3354 -61.30 -13 -48.30 -70.19 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 / 20MHz / QPSK

ch Frequency EIRP Limit S SHE 1S (L HRA FEES Polarization
annel Limit Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
4998 -56.16 -25 -31.16 -66.37 3.03 13.24 H
7500 -50.02 -25 -25.02 -59.47 3.56 13.01 H
Lowest 9999 -47.08 -25 -22.08 -56.60 3.92 13.44 H
5000 -55.91 -25 -30.91 -66.12 3.03 13.24 \%
7500 -49.87 -25 -24.87 -59.32 3.56 13.01 \%
9999 -48.13 -25 -23.13 -57.65 3.92 13.44 V
5050 -56.29 -25 -31.29 -66.50 3.03 13.24 H
7578 -48.85 -25 -23.85 -58.30 3.56 13.01 H
Middle 10098 -46.67 -25 -21.67 -56.19 3.92 13.44 H
5052 -56.16 -25 -31.16 -66.37 3.03 13.24 V
7575 -49.99 -25 -24.99 -59.44 3.56 13.01 V
10098 -47.34 -25 -22.34 -56.86 3.92 13.44 V
5100 -56.51 -25 -31.51 -66.72 3.03 13.24 H
7650 -50.87 -25 -25.87 -60.32 3.56 13.01 H
Highest 10197 -46.08 -25 -21.08 -55.60 3.92 13.44 H
5100 -56.03 -25 -31.03 -66.24 3.03 13.24 V
7650 -49.96 -25 -24.96 -59.41 3.56 13.01 V
10197 -47.12 -25 -22.12 -56.64 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 12/ 10MHz / QPSK

ch Frequency EIRP Limit S SHE 1S (L HRA FEES Polarization
annel Limit Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
1398 -64.26 -13 -51.26 -71.23 1.58 10.70 H
2098 -51.01 -13 -38.01 -59.26 2.102 12.50 H
Lowest 2796 -60.66 -13 -47.66 -69.55 2.856 13.90 H
1400 -63.12 -13 -50.12 -70.09 1.58 10.70 \%
2098 -51.91 -13 -38.91 -60.16 2.10 12.50 \%
2796 -60.76 -13 -47.76 -69.65 2.86 13.90 V
1405 -64.36 -13 -51.36 -71.33 1.58 10.70 H
2108 -48.90 -13 -35.90 -57.15 2.102 12.50 H
Middle 2810 -60.19 -13 -47.19 -69.08 2.856 13.90 H
1404 -65.21 -13 -52.21 -72.18 1.58 10.70 V
2108 -59.25 -13 -46.25 -67.50 2.10 12.50 V
2810 -60.74 -13 -47.74 -69.63 2.86 13.90 V
1412 -64.34 -13 -51.34 -71.31 1.58 10.70 H
2120 -56.10 -13 -43.10 -64.35 2.102 12.50 H
Highest 2824 -60.26 -13 -47.26 -69.15 2.856 13.90 H
1412 -64.68 -13 -51.68 -71.65 1.58 10.70 V
2120 -58.18 -13 -45.18 -66.43 2.10 12.50 V
2824 -60.45 -13 -47.45 -69.34 2.86 13.90 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 13 /5MHz / QPSK

ch Frequency ERP Limit S e 1S (L HRA FEES Polarization
annel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
1554 -60.42 -13 -47.42 -63.05 1.09 5.87 H
2332 -47.25 -13 -34.25 -49.65 1.37 5.92 H
Lowest 3108 -60.69 -13 -47.69 -64.58 1.64 7.68 H
1554 -59.90 -13 -46.90 -62.53 1.09 5.87 V
2332 -46.35 -13 -33.35 -48.75 1.37 5.92 V
3108 -60.54 -13 -47.54 -64.43 1.64 7.68 V
1560 -60.17 -42.15 -18.02 -62.80 1.09 5.87 H
2340 -47.43 -13 -34.43 -49.83 1.37 5.92 H
Middle 3120 -61.14 -13 -48.14 -65.03 1.64 7.68 H
1560 -55.89 -42.15 -13.74 -58.52 1.09 5.87 V
2340 -47.59 -13 -34.59 -49.99 1.37 5.92 V
3120 -60.64 -13 -47.64 -64.53 1.64 7.68 V
1564 -62.52 -42.15 -20.37 -65.15 1.09 5.87 H
2346 -47.10 -13 -34.10 -49.50 1.37 5.92 H
Highest 3126 -60.80 -13 -47.80 -64.69 1.64 7.68 H
1564 -56.08 -42.15 -13.93 -58.71 1.09 5.87 V
2346 -49.53 -13 -36.53 -51.93 1.37 5.92 V
3126 -60.59 -13 -47.59 -64.48 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
. ver .G. TX le | TXAntenn o
Channel Fr(e&tll_lezn)cy ((Egrlrj] ) (Ia'énn']t) gmeit P%v?er Ic?sasb : Gatifl : PO'%[;/Z\?)UM
(dB) (dBm) (dB) (dBi)
1556 -62.05 -13 -49.05 -64.68 1.09 5.87 H
2332 -44.77 -13 -31.77 -47.17 1.37 5.92 H
Middle 3108 -60.14 -13 -47.14 -64.03 1.64 7.68 H
1554 -56.64 -13 -43.64 -59.27 1.09 5.87 \%
2332 -42.10 -13 -29.10 -44.50 1.37 5.92 V
3108 -60.40 -13 -47.40 -64.29 1.64 7.68 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 66 / 10MHz / QPSK

ch Frequency EIRP Limit S SHE 1S (L HRA FEES Polarization
annel Limit Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
3420 -53.53 -13 -40.53 -64.27 2.604 13.34 H
5136 -53.33 -13 -40.33 -63.84 3.011 13.52 H
Lowest 6840 -53.62 -13 -40.62 -63.82 3.271 13.47 H
3420 -50.87 -13 -37.87 -61.61 2.604 13.34 \%
5130 -55.78 -13 -42.78 -66.29 3.011 13.52 \%
6840 -53.18 -13 -40.18 -63.38 3.271 13.47 V
3474 -53.85 -13 -40.85 -64.59 2.604 13.34 H
5208 -48.27 -13 -35.27 -58.78 3.011 13.52 H
Middle 6940 -52.72 -13 -39.72 -62.92 3.271 13.47 H
3474 -52.22 -13 -39.22 -62.96 2.604 13.34 V
5208 -54.64 -13 -41.64 -65.15 3.011 13.52 V
6940 -52.15 -13 -39.15 -62.35 3.271 13.47 V
3522 -57.34 -13 -44.34 -68.08 2.604 13.34 H
5280 -563.47 -13 -40.47 -63.98 3.011 13.52 H
Highest 7040 -51.61 -13 -38.61 -61.81 3.271 13.47 H
3522 -54.62 -13 -41.62 -65.36 2.604 13.34 V
5286 -55.26 -13 -42.26 -65.77 3.011 13.52 V
7040 -51.13 -13 -38.13 -61.33 3.271 13.47 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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